
Enhancement of methane 

production from the 

anaerobic digestion of 

chemical pulp and paper 

mill effluents 
 

 

Lourdes Rodriguez-Chiang 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                                                                                                                                            DOCTORAL 

                                                                                                                                         DISSERTATION 



 
 
 

Enhancement of methane 
production from the anaerobic 
digestion of chemical pulp and 

paper mill effluents 
 

Lourdes Rodriguez-Chiang   
 

ADVERTIMENT La consulta d’aquesta tesi queda condicionada a l’acceptació de les següents 
[...]
promote the production of large flocs of particles in the wastewater that can later precipitate 



7 
 

and be removed. These methods are not very commonly applied in P&P mills because of 
high costs and additional sludge production, however when applied they are usually tertiary 
treatments for additional polishing of the final effluent. Flocculants such as polyaluminium 
chloride (PAC), chitosan, polymeric phosphate-aluminum chloride, cationic and anionic 
poly-acrylamides (PAMs) and polydiallyldimethylammonium chloride (polyDADMAC) 
have been proven to remove turbidity and lignin in P&P effluents (Wang et al. 2011; 
Kamali and Khodaparast 2015). However, it was found that the efficiency of the process 
depends greatly on many parameters such as type and dosage of coagulant/flocculant, pH, 
temperature and retention times (Wang et al. 2011). 

Adsorption treatments consists of using an adsorbent to remove organic molecules by 
mechanisms such as ion exchange, covalent bonding, van der Waals forces, dipole-dipole 
interactions etc. (Andersson et al. 2011). Although adsorption methods are less applied in 
P&P mills than sedimentation or coagulation methods, the use of activated carbon had been 
proved to be highly effective for polishing the final effluent. Pokhrel and Viraraghavan 
(2004) reviewed the use of activated carbon, charcoal and coke, fuller’s earth and coal ash 
as absorbents and reported up to 90% removal of COD, AOX and color from bleached 
wastewater. Andersson et al. (2012) found that fly ash is capable to absorb up to 90% of 
lignin from mechanical pulping wastewaters. Hydrotalcites (HTs) are ionic clays that are 
gaining much attention in wastewater treatment for their high ion exchange capacities for 
adsorption of different pollutants found in wastewaters (Wimonsong et al. 2013). Although 
this new technique has not been tested in P&P wastewaters, they have successfully treated 
mining and metallurgy effluents.     

Membrane technologies such as microfiltration, ultrafiltration, nanofiltration and reverse 
osmosis can be employed as tertiary treatment for additional improvement of water quality. 
In the past decade, membrane technologies have gained attention in P&P effluents and 
investigation and testing has resulted in stimulating results. However, the applicability of 
these technologies in P&P mills is less observed. This is due to high investment in 
equipment, the high volumes of wastewater in P&P mills require an increased number of 
modules to produce an efficient permeate. Also, the maintenance of membranes is 
expensive (membrane fouling is common in highly polluted waters with high loads of 
sediments such as P&P).  Pizzichini et al. (2005) tested all these processes in pulp and 
paper wastewater and obtained good performances especially with microfiltration, however 
high index fouling was a common issue. Pokhrel and Viraraghavan (2004) reviewed the 
application of membrane filtration in P&P effluents and found these technologies suitable 
for removing AOX, COD, color and SS including heavy metals. They also reviewed other 
physicochemical treatments such as ozonation and other advanced oxidation processes 
which held efficient removal of pollutants. The use of oxidation processes before the 
biological treatment was regarded as highly effective, as these increased the 
biodegradability of bio-refractory organic substances.   



8 
 

2.2.2 Biological treatment 

Biological treatment is the current most common method applied for P&P effluents. This 
involves the use of microorganisms such as bacteria, archaea, algae, fungi and enzymes for 
the degradation of organic material. The most common biological processes are described 
as followed:  

Aerobic treatment implements bacteria and addition of oxygen to remove organic 
contaminants. Activated sludge, aerated lagoons and aerated stabilization basins are the 
aerobic processes used in P&P wastewater treatment, the most common wastewater 
treatment currently applied in mills is the activated sludge process. These techniques have 
several advantages such as ease in operation, relatively low operating costs and high COD 
and BOD removal rates (Ashrafi et al. 2015). Pollutants such as chlorinated compounds 
have also been efficiently removed using aerobic techniques (Pokhrel and Viraraghavan 
2004). The main setback in aerobic treatments is the large production of sludge compared 
to other treatments (i.e. AD) which needs further processing to discard. However, the high 
efficiencies in removal of pollutants (from 60-95%) maintain it as a popular treatment used 
for P&P effluents. 

Anaerobic treatment is less applied for P&P effluents but is becoming more employed due 
to various advantages like lower sludge production (30-70% less than aerobic treatments) 
(Ekstrand et al. 2013); smaller area requirements, applicability at different scales and most 
importantly the production of renewable energy in the form of biogas. The most used 
reactors for the treatment of P&P effluents are the up-flow anaerobic sludge bed reactor 
(UASB), fluidized bed reactor (FBR), anaerobic filter (AF), completely stirred tank reactor 
(CSTR) and the anaerobic membrane bioreactor (AnMBR). Kamali et al. (2016) and Meyer 
and Edwards (2014) have thoroughly reviewed the AD of different types of P&P 
wastewaters and concluded in COD removal rates (between 30-90%) and methane yields 
(0.30-0.40 m3/kg). Anaerobic reactors have also been efficient in removing AOX, 
chlorinated organics, sulfate and additionally Cu, Zn, Ni, As and Fe. Although anaerobic 
treatment presents many benefits, in most cases anaerobic digestion alone does not provide 
an effluent of sufficient quality for release into a body of water. Hence, it is usually 
followed by and aerobic treatment to provide further purification.   

Fungal treatment is less applied in full scale and mostly coupled with aerobic treatments, it 
has been proven to remove color, lignin and COD in P&P effluents. Pohkrel and 
Viraraghavan (2004) reviewed several studies where white-rot fungi was commonly used 
for the efficient removal of color (35-94%), COD (41-79%) and lignin content (16-66%). 
White-rot fungi was able to remove lignin (77%) and COD (48%) from black liquor even 
under strong alkaline condition (Wu et al. 2005). It has also been demonstrated that the 
addition of ligninolytic fungi in anaerobic reactors improved the removal of COD and color 
(Ortega-Clemente and Poggi-Varaldo 2007).   



9 
 

2.2.3 Integrated treatment  

Integrated treatment is the option with most potential in terms of efficiency and quality of 
the final effluent. Also known as a hybrid/combined system; integrated treatment combines 
two biological or two physicochemical or a biological and physicochemical treatment 
(Ashrafi et al. 2015). Physicochemical treatments are usually considered as the primary 
and/or tertiary treatment, while biological processes (AD, aerobic treatment or a 
combination of both) are the secondary treatment. Buyukkamaci and Koken (2010) and 
Ashrafi et al. (2015) made comprehensive studies to determine the optimum treatment 
options for P&P effluents. As a common result, they found the most technically and 
economically optimal process to be the application of two biological treatments (Figure 2). 
The use of UASB followed by an activated sludge process or aeration basin was the most 
effective in treating medium and high strength P&P effluents. The inclusion of a chemical 
treatment was found to be uneconomic, however it was necessary for the removal of 
specific contaminants that biological processes could not treat. The use of a combination 
of biological and physicochemical treatments can also deliver excellent results. Qu et al. 
(2012) treated thermomechanical pulping effluents with an aerobic membrane reactor 
followed by electrochemical oxidation that resulted in high quality treated effluent with 
COD removal of 96-98%. Jaafarzadeh et al. (2016) tested the treatment of P&P effluents 
with combined physicochemical treatment of electrocoagulation and UV/oxidant system 
which achieved a 61% COD removal and a further 40-50% removal after UV treatment. 
Table 2 shows the performance of different integrated systems used to treat P&P effluents.  

Table 2. Performance of integrated treatment of pulp and paper effluents.  

Treatment Type of 
effluent 

COD 
removal 

(%) 

Other 
parameter  

Removal 
(%) References 

Anaerobic + 
aerobic sequential 

reactor 

Composite 
P&P 

effluent 
83.9 Color 

Lignin 
87.7  
76.5 Chuphal et al. 2005 

TSAMBR + 
Electrochemical 

oxidation 
TMP 96-98 Color 100 Qu et al. 2012 

Activated sludge 
+ hydrogenation  

Kraft pulp 
effluent 95 BOD 

Color 
98 

97.5 
Ghoreishi and 
Haghighi 2007 

AnMBR + 
ozonation 

Recycled 
paper mill  90 Color 95 Merayo et al. 2013 

Coagulation + 
Flocculation  

Blending 
black liquor n.a. Turbidity 

Lignin 
99.6 
88.4 Wang et al. 2011 

TSAMBR: thermophilic submerged aerobic membrane bioreactor 
n.a. information not available 



10 
 

 
 
Figure 2. A generalized schematic diagram of the wastewater treatment process in a P&P mill. 

 

2.3 Anaerobic digestion 

AD is the biological process in which organic material is degraded by microorganisms in 
the absence of oxygen and converted to biogas; a mixture of methane, carbon dioxide and 
small quantities of H2S, H2 and NH3 (Angelidaki and Sanders 2004). The remainder after 
AD is the digestate. AD is characterized by four phases starting with hydrolysis (Figure 3). 
In this phase, complex organic molecules are simple converted into a soluble form that can 
be utilized by the microbial communities. This is often considered as the rate-limiting step 
(Parkin and Owen 1986). The hydrolyzed organic molecules are then converted to organic 
acids in the acidogenesis phase. The compounds formed during acidogenesis are further 
digested by acetogens in the acetogenesis phase where they are converted mainly into acetic 
acid and CO2 and H2. The low partial pressure of hydrogen in the mixture plays a key role 
in this conversion. Methanogenesis is the last phase, where methanogens convert acetic 
acid into CH4 and CO2. Around 70% of methane is produced this way where acetic and 
butyric acids are the main precursors; while the rest 30% is converted from methanogens 
using hydrogen as electron donor and CO2 as acceptor to produce methane (Appels et al. 
2008).  

 

 

Figure 3. A schematic illustration of the AD process (adapted from Appels et al. 2008) 



11 
 

Biogas production is a complex process and therefore needs optimal conditions for the 
necessary chemical reactions to take place and the different microorganisms needed in all 
stages to be present. To keep this process running efficiently, several parameters that 
influence the AD process need to be monitored for a stable biogas production. Temperature 
is a primary parameter that affects the physiochemical properties of the substrate and 
influences the growth rate and metabolism of microorganisms as well as the partial pressure 
of H2, hence the overall kinetics of the process (Boe 2006). AD can occur at several 
temperature ranges; thermophilic (50-60 ºC) and mesophilic (32-35 ºC) are the most 
commonly used. Although thermophilic temperatures favor higher methane generation and 
COD removal, it also increases the fraction of free ammonia that can cause inhibition and 
makes the AD process more sensitive to sharp fluctuations of temperature (Van Lier 1993). 
Moreover, the use of higher temperatures requires more energy input; this makes 
mesophilic temperature the most attractive option offering high methane yields and better 
process stability.  

The pH of a system has a direct effect on the methane production. Each group of 
microorganisms present in the AD process function at different optimum pH ranges. Mao 
et al. (2015) observed that the optimum range for methane production was 6.8-7.4 which 
was explained by the pH ranges of acidogenic and methanogenic activity which are 5.5-6.5 
and 6.5-8.2 respectively. Low pH may cause acid toxicity due to the free VFA while high 
pH may cause inhibition due to free ammonia concentrations (Boe 2006). 

The inoculum to substrate ratio (ISR) is one of the most important factors that may 
influence the efficiency of AD when doing biochemical methane potential (BMP) tests 
(Raposo et al. 2006). Having an optimum ISR in the digester ensures the presence of all 
the microbial communities needed for the digestion of primary and intermediate products 
of AD. Previous studies suggest that higher ISR positively affect the ultimate methane yield 
with the optimal being 2 (Eskicioglu and Ghorbani 2011; Dechrugsa et al. 2013). 
Conversely lower ISR (< 2) gave higher specific methane production rates due to the 
greater availability of organic at a given time; however, this is associated to the 
accumulation of long chain acids within the system that lowers the pH and could inhibit 
methanogenic activity.    

Nutrients are essential for microbial cell growth. C, H2, O2, N2, P and S are nutrients 
required for microorganisms to thrive in a digester. Most nutrients are found within organic 
material however N2 and P are found in shorter amounts therefore addition of material rich 
in these nutrients is recommended to keep a proper balance (Jain et al. 2015). The C/N ratio 
is a good indicator of the nutrient level in the AD system. Carbon is used for energy and 
nitrogen for the formation of cell structure in bacteria. Studies recommend using an optimal 
C/N ratio of 25/1(Mao et al. 2015). Low C/N ratio increase the possibilities of ammonia 
inhibition and low carbon utilization resulting in lower degradability. Meanwhile a high 



12 
 

ratio provides deficient nitrogen amounts to maintain biomass growth that may lead to VFA 
accumulation and potential inhibition of the process.  

Other important factors to take into account are substrate composition, mixing and toxic 
substances. The type of substrate has an evident direct effect on the methane yield. The 
organic material in a substrate is usually measured as COD or volatile solids (VS) content. 
These can be of available degradable nature such as VFA, lipids, proteins and 
carbohydrates or of inert or recalcitrant nature like lignin. Raposo et al. (2011a) 
summarized the methane yield of many solid organic substrates i.e. fat-pork, cellulose, 
tomato, tea residue and found a variety of methane yields like 900, 400, 218, 67 mL 
CH4/gVSadded respectively. Mixing intensity has been proven to affect the methane 
production in a reactor. Adequate mixing is needed to prevent stratification and temperature 
gradients as well as avoid the accumulation of intermediates in certain areas of the digester. 
Inefficient mixing stimulates scum and foam formation and excessive deposition of solids 
while intensive mixing has been found to result in acidification and process failure (Boe 
2006; Parkin and Owen 1986). Toxic compounds that have a negative effect on the methane 
production can either be produced in the digestion process itself or be found in the substrate. 
The most common inhibitors that are produced during degradation are VFA, ammonia and 
sulfide; which when found in high concentrations are toxic to methanogenic archaea. P&P 
effluents contain many types of inhibiting compounds due to the natural polymers found in 
wood and the various chemical present in their process wastewater. Common 
toxic/inhibiting organic substances in P&P effluents are resin compounds, chlorinated 
phenolics, tannins and lignin derived compounds (Vidal and Diez 2005). Toxic compounds 
are found to be less inhibitory when using adapted biomass.   

2.3.1 Biochemical methane potential 

The BMP test is a commonly used procedure used to determine the anaerobic degradability 
of a substrate. It is a relatively simple and reliable method to obtain the extent and rate of 